
Performance of Hybrid Submerged Membrane Performance of Hybrid Submerged Membrane 
Bioreactor Combined with PreBioreactor Combined with Pre--

Coagulation/SedimentationCoagulation/Sedimentation

Yoshimasa WATANABEYoshimasa WATANABE

Department of Urban and Environmental Engineering,Department of Urban and Environmental Engineering,
Hokkaido University, JapanHokkaido University, Japan



New urban water metabolic system

•Advanced water purification process 
for membrane filtration

•Development of hybrid wastewater 
treatment system

•Effective utilization and recycling of  
wastewater treatment sludge

Development of elemental technology



0.1 < 
78

< 0.1 
22

Sewage
COD 480 mg/LItokawa et al.，

2003. Primary clarifier effl.

0.2 < 
72 - 87

< 0.2 
13 - 28

COD
162 - 392 mg/L

Marani et al.,
2003.

100 < 
15

1-100 
28

0.08-1 
16

<0.08
40

BOD
315 mg/L

0.1 < 
70

< 0.1 
30

TOC
76.5 mg/L

Levine et al., 
1985.

Balmat., 1957.
100 < 
0.08

1-100 
0.09 

0.08-1
0.22

<0.08 
0.39

Biological oxidation 
rate　

0.22　1/day

0.1 <
61

< 0.1
39COD 187 mg/L

Settle
able

Supra
colloidalColloidalSoluble

Classification

The  major part of the contaminants in municipal wastewater is aThe  major part of the contaminants in municipal wastewater is associated with particlesssociated with particles

Upper; size (µm) 　 Lower; % of total

Coagulation/sedimentation

Biological oxidation



Hybrid wastewater treatment systemHybrid wastewater treatment system

Treatability of organic matter

10- 4μm 10-2μm10- 3μm 1μm 10- 2mm 0.1mm 1 mm 10mm 10 2mm

35%Biological oxidation 65%

Pre-Coagulation/sedimentation 70%
30%

0.1μm

Sedimentation

Biological oxidation

Conventional 
system

Hybrid system

・New coagulant
Poly Silicato Iron (PSI)

・Simple and economical 
coagulation/sedimentation unit
　Jet Mixed Separator (JMS)

・Biological oxidation
Rotating Biological Contactor (RBC)

　Submerged membrane Bioreactor (MBR)
・Structure and function analysis of 
microorganism community.

Sludge 
treatment

・Energy recovery
・Phosphorus recovery
・Risk assessment
　(Heavy metal, Virus, 
Pathogens)

・Water reuse
　Risk analysis of treated water
　Pathogens，Micro pollutants，

　Growth potential of microorganisms



Classification of MBR

Cross-flow MBR　1970～ Submerged MBR　1990～

Membrane module

Pump
Treated 
water

Raw water

Bioreactor Diffuser

Membrane 
module

Pump

Treated 
water

Raw water Circulation of mixed liquor

Bioreactor Diffuser

0.1 – 0.5 1 – 2 (m3/m2/day)Permeate flux
MFUFMembrane

< 50100 – 200(kPa)Operating pressure
0.2 – 0.42 – 10(kWh/m3)Energy consumption
S-MBRCF-MBR



Submerged membrane bioreactorSubmerged membrane bioreactor

Raw water Membrane module

Bioreactor

Pump
Treated 
water

Submerged membrane bioreactorSubmerged membrane bioreactor Advantages
High quality of treated water
High solid/liquid separation
Smaller footprint

Disadvantage

Membrane foulingBlower

caused by dissolved organic matter 
(DOM)

Previous studies by other researchers
•Laboratory scale experiment
•Short-tem experiment
•Synthetic wastewater

It is not clear whether experimental results obtained in the 
previous studies can be applied to operation of real-world MBRs.



ObjectivesObjectives

Hybrid submerged membrane bioreactorHybrid submerged membrane bioreactor

Pre-coagulation/sedimentation and

　　 membrane bioreactor
Pilot scale experiments were carried out to investigate;

Effect of pre-coagulation/sedimentation on MBR in 
terms of permeate quality and membrane fouling.

Influence of dissolved organic matter (DOM) on 
membrane fouling in MBR.



Hybrid MBR systemHybrid MBR system

Jet Mixed Separator

VSEP　(NF)
Submerged membrane bioreactor

Rotating disc membrane (UF)

Coagulation/sedimentation unit

Flat membrane (MF)
Follow fiber membrane (MF)



Flow diagram of the pilot plant

Operating conditions of the JMS

MBRs 

Permeate

BlowerJet Mixed Separator (JMS)

Primary clarifier effluent

Coagulant

Excess sludge

Porous plate

Inclined tube settlers P
P

CMBRHMBR

Rapid mixing tank

Flow rate   　50 m3/day

HRT　 1.5 hr
Coagulant
　PSI : Poly Silicato Iron
　　　　　10 mg-Fe/L

Conventional MBR (CMBR)
Primary clarifier effluent　– 　MBR

Hybrid MBR (HMBR)
Primary clarifier effluent　– 　JMS　 –　 MBR

Conventional MBR (CMBR)Conventional MBR (CMBR)
Primary clarifier effluent　–– 　　MBRMBR

Hybrid MBR (HMBR)Hybrid MBR (HMBR)
Primary clarifier effluent　–– 　　JMSJMS　　 ––　　 MBRMBR



Characteristics of the raw water fed to MBRs

770.62.6(mg/L)T-P

-87.5127.6(mg/L)Alkalinity

6.3 - 7.27.1 - 8.5pH

1112.113.6(mg/L)NH4
-+N

3020.729.7(mg/L)T-N

3712.920.6(mg/L)DOC

5316.735.3(mg/L)TOC

839.053.2(NTU)Turbidity

Removal 
efficiency (%) 

JMS 
effluent

Primary clarifier 
effluent

Removal efficiency in terms of turbidity, TOC, and T-P determined for pre-
coagulation/sedimentation was attained to 83%, 53%, and 77%, respectively.

Removal efficiency in terms of turbidity, TOC, and T-P determined for pre-
coagulation/sedimentation was attained to 83%, 53%, and 77%, respectively.



Submerged membrane bioreactorSubmerged membrane bioreactor

Air scrubbing

Permeate

Suction 
pump

•MBR
Effective volume 　180 L×4

•Characteristic of membrane
Module    Hollow fiber membrane
Pore size　　　　0.2　0.4　µm
Area   　　　　　　　　3 m2

Material　　　　　Polyethylene

•Suction mode
Suction for 12 min., stop for 3 min.

•Air scrubbing condition
Continuous or Intermittent mode

Flow control

Pressure 
gauge

Membrane 
module

Bubble

Diffuser

Mixed 
liquor

Primary clarifier effluent
JMS effluent



Operating conditions of the MBRs

0.70.70.60.6MLVSS/MLSS

(µm) 　0.4Pore size

0.3-0.50.3-0.40.4-0.50.3-0.4(m/day)Flux

10 <2 - 410 <2 - 4(g/L)MLSS conc.

3.6-6.04.5-6.03.6-4.54.5-6.0(hour)HRT

CMBR 2CMBR 1HMBR 2HMBR 1



Changes in water temperature and MLSS concentrations.

0

5

10

15

20

25

0 60 120 180 240

Operation time (days)

M
LS

S
 c

on
c.

 (g
/L

)

HMBR 1
HMBR 2
CMBR 1
CMBR 2

0

10

20

30

0 60 120 180 240
Operation time (days)

Te
m

pe
ra

tu
re

　
(℃

) Primary clarifier effluent

•MLSS concentration in HMBR1 and CMBR1 was attempted to be kept 
around 2 – 4 g/L.

•Until 148 days of the operation, MLSS concentration in HMBR 2 and 
CMBR 2 was not controlled and consequently increased with operation 
time. 

•After day 148, MLSS concentration in HMBR2 and CMBR2 was 
attempted to be kept around 15 g/L

•MLSS concentration in HMBR1 and CMBR1 was attempted to be kept 
around 2 – 4 g/L.

•Until 148 days of the operation, MLSS concentration in HMBR 2 and 
CMBR 2 was not controlled and consequently increased with operation 
time. 

•After day 148, MLSS concentration in HMBR2 and CMBR2 was 
attempted to be kept around 15 g/L



Accumulation frequency of TOC concentration in the permeate

0

25

50

75

100

0 2 4 6 8 10

TOC concentration　(mg/L)

A
c
c
u
m

u
la

ti
o
n
 f

re
q
u
e
n
c
y
　

(%
)

HMBR 1 HMBR 2 CMBR 1 CMBR 2

Average TOC concentration in the permeate obtained 
from HMBR2 was 3.0 mg/L.



Biodegradability of DOC in the treated water

0

2

4

6

8

HMBR 2 CMBR 2 活性汚泥法

D
O

C
 c

on
c.

　
(m

g/
L)

NBDOC BDOC

Temperature　13.7 ℃

MLSS concentration

HMBR 2     10.9 g/L

CMBR 2     12.4 g/L

Activated sludge　2.0 g/L

HRT of MBR         4.5 hr.Activated 
sludge

Biodegradable organic carbon (BDOC)

HMBR 2 < CMBR 2 < Activated sludge

Non-biodegradable organic carbon

HMBR 2 = CMBR 2 = Activated sludge

BDOC concentration in the treated water obtained from HMBR2 was 
almost zero.

BDOC concentration in the treated water obtained from HMBR2 was 
almost zero.



Water quality in various processes

0.580.390.030.030.62.6(mg/L)T-P

0.00.00.00.09.053.2(NTU)Turbidity

4.25.03.04.616.735.3(mg/L)TOC

6.0-7.66.3-7.44.0-7.04.3-7.46.3-7.27.1-8.5pH

27.020.74.08.887.5127.6(mg/L)Alkalinity

0.60.71.83.112.113.6(mg/L)NH4
+ - N

18.418.816.516.917.925.4(mg/L)T-N

CMBR 2CMBR 1HMBR 2HMBR 1

PermeateJMS
Effluent

Primary 
clarifier 
effluent



Concentration of 17β-estradiol (E2) in various processes

0

10

20

30

40

50

Pr
im

al 
cl

ar
ifi

er

Se
co

nd
ly 

cl
ar

ifi
er

JM
S 

ef
flu

en
t

Pe
rm

ea
te

 1
Pe

rm
ea

te
 2

Pe
rm

ea
te

 3

T
O

C
　

（m
g/

l）

0

5

10

15

20

25

E
2
　

（n
g/

l）

TOC

E2

ef
flu

en
t

ef
flu

en
t

Type MLSS HRT
MBR 1 Hollow fiber　(MF : HMBR） 5 g/l 4.5 h
MBR 2 Flat type  （UF : HMBR） 8 g/l 2 h
MBR 3 Flat type  （MF : HMBR） 15 g/l 4.8 h

Operating conditions of the MBRs

ELISA was used to determine 17β-estradiol 
concentration.



Effect of microbial activity on E2 concentration

E2（ng/l） DOC（mg/l）

No.1 Dissolved E2 of mixed Liquor 0.95 4.05

Extracted from activated sludge 12.10 －

Permeate 1.06 2.78

No.2 Dissolved E2 of mixed Liquor 7.07 16.24

Extracted from activated sludge 20.84 －

Permeate 3.49 4.27

A.S Dissolved E2 of mixed Liquor 9.90 16.63

Extracted from activated sludge 8.36 －

Sample

No.1  HMBR : MLSS 8g/l : HRT 5.2h

No.2  CMBR : MLSS 8g/l : HRT 6h

Operating conditions of the hollow fiber MBRs



Evaluation of membrane fouling
Definition of membrane foulingDefinition of membrane fouling

•Reversible fouling can be canceled by physical membrane cleaning. 

Membrane module was taken out from the membrane chamber and 
washed by spraying pressurized water.

•Irreversible fouling can be canceled by chemical membrane cleaning.

Membrane module was soaked in hydrochloric acid (pH2) and 
subsequently in solution of sodium hypochlorite for 24 hours.

Suction for 12 min. Stop for 3 min.

Intermittent air scrubbing

Suction for 12 min. Stop for 3 min.

Continuous air scrubbing

Air scrubbing Permeate



Membrane permeability　(MLSS conc. 2 - 4 g/L)

0

2

4

6

8

0 20 40 60 80 100
Operation time (days)

0

2

4

6

8

0 20 40 60 80 100
Operation time (days)

0.4 0.3
Flux　(m3/m2/day)

0.4

CMBR 1 HMBR 1

Physical 
cleaning

Fi
ltr

at
io

n 
re

si
st

an
ce

　
(1

01
2 /m

)

Fi
ltr

at
io

n 
re

si
st

an
ce

　
(1

01
2 /m

)

Chemical 
cleaning

0.3

By reducing permeate flux, rapid increase of filtration resistance in 
CMBR1 was observed while increase rate of filtration resistance in 
HMBR1 was retarded.

By reducing permeate flux, rapid increase of filtration resistance in 
CMBR1 was observed while increase rate of filtration resistance in 
HMBR1 was retarded.



Membrane permeability　(MLSS conc. 2 - 4 g/L)
Chemical 
cleaning

Physical 
cleaningFlux　(m3/m2/day)

0

2

4

6

8

0 20 40 60 80 100
Operation time (days)

0

2

4

6

8

0 20 40 60 80 100
Operation time (days)

Continuous air scrubbing

CMBR 1 HMBR 1

Fi
ltr

at
io

n 
re

si
st

an
ce

　
(1

01
2 /m

)

Fi
ltr

at
io

n 
re

si
st

an
ce

　
(1

01
2 /m

)

0.3 0.30.4

•By changing air scrubbing condition, rapid increase of filtration 
resistance in CMBR1 was observed.

•In contrast with the results with CMBR1, relatively high membrane 
permeability was maintained with HMBR1.

•By changing air scrubbing condition, rapid increase of filtration 
resistance in CMBR1 was observed.

•In contrast with the results with CMBR1, relatively high membrane 
permeability was maintained with HMBR1.



DOC concentration of mixed liquor

Membrane separation

Membrane separation

0

10

20

30

40

0 20 40 60 80 100

Operation time　 (days)

D
O

C
 c

on
c.

　
(m

g/
L)

0

10

20

30

40

0 20 40 60 80 100

Operation time (days)

D
O

C
 c

on
c.

　
(m

g/
L)

F/M ratio　(mg-TOC/mg-VSS/day)
CMBR 1   0.055　HMBR 1   0.040

Mixed liquor

Permeate

CMBR 1 HMBR 1

Permeate

Mixed liquor

Higher DOC concentration in CMBR probably corresponded to more rapid 
increase of filtration resistance in CMBR.

Higher DOC concentration in CMBR probably corresponded to more rapid 
increase of filtration resistance in CMBR.

　Treatability of organic carbon　⇔　 Membrane fouling　Treatability of organic carbon　⇔　 Membrane fouling



Fraction of DOC in the feed water

0

4

8

12

16

0.5-0.1µm 0.1µm-3万 Da 3万 Da-3千 Da 3千 Da以下

TO
C

 c
on

c.
　

(m
g/

L)

0

20

40

60

80

100

R
em

ov
al

 e
ffi

ci
en

cy
 (%

)

Primary clarifier effluent JMS effluent
Removal efficiency